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SPORTON LAB.

Report No. : FG052211-07C

Summary of Test Result

Report Ref Std. Test Items Result Remark
Clause Clause (PASS/FAIL)
§2.1046 Conducted Output Power
3.2 . . Pass -
§90.635 and Effective Radiated Power
3.3 - Peak-to-Average Ratio Reporting only -
2.1049
34 290.209 Occupied Bandwidth and 26dB Bandwidth Reporting only -
35 §2.1051 Emission masks — Pass
' §90.691 In-band emissions
36 §2.1051 Emission masks — Pass
' §90.691 Out of band emissions
2.1 F ility f
37 §2.1055 requency Stability for Pass )
§90.213 Temperature & Voltage
§2.1053 . _ o Under limit
3.8 §90.691 Field Strength of Spurious Radiation Pass 19.81 dB at
' 2456.000 MHz
Declaration of Conformity:
The test results with all measurement uncertainty excluded are presented in accordance with the
regulation limits or requirements declared by manufacturers.
Comments and Explanations:
The declared of product specification for EUT presented in the report are provided by the
manufacturer, and the manufacturer takes all the responsibilities for the accuracy of product
specification.

Reviewed by: Wii Chang
Report Producer: Ruby Zou
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1 General Description
1.1 Feature of Equipment Under Test

GSM/WCDMAJ/LTE, Bluetooth, Wi-Fi 2.4GHz 802.11b/g/n, Wi-Fi 5GHz 802.11a/n, CTLS, and GNSS.
Product Specification subjective to this standard

WWAN: FPC Antenna

WLAN: FPC Antenna

Antenna Type Bluetooth: FPC Antenna

GPS / Glonass / BDS : FPC Antenna
CTLS: Loop Antenna

Specification of Accessory

Brand Name Verifone

Model Name S010CNU0500200

AC Adapter Manufacturer |Ten Pao Industrial Co., Ltd.

Input : 100-240 V AC 50/60Hz, 400 mA

Power Rating Output: 5.0V DC 2000mA

Brand Name Verifone

Battery Model Name  |SX18650-2S1P

USB Cable Brand Name Verifone

Model Name NA

1.2 Modification of EUT

No modifications are made to the EUT during all test items.
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1.3 Testing Site

Test Site

SPORTON INTERNATIONAL INC. EMC & Wireless Communications
Laboratory

Test Site Location

No.52, Huaya 1st Rd., Guishan Dist.,
Taoyuan City, Taiwan (R.O.C.)

TEL: +886-3-327-3456

FAX: +886-3-328-4978

Sporton Site No.

Test Site No.

THO5-HY
Test Engineer Bryant Liu
Temperature 22~25°C
Relative Humidity 51~55%

Test Site

SPORTON INTERNATIONAL INC. EMC & Wireless Communications
Laboratory

Test Site Location

No0.58, Aly. 75, Ln. 564, Wenhua 3rd, Rd., Guishan Dist.,
Taoyuan City, Taiwan (R.O.C.)

TEL: +886-3-327-0868

FAX: +886-3-327-0855

Sporton Site No.

Test Site No.
03CH15-HY
Test Engineer Leo Lee, Mancy Chou and Bigshow Wang
Temperature 22.3~24.2°C
Relative Humidity 46~56%

Note: The test site complies with ANSI C63.4 2014 requirement.

FCC Designation No.: TW1190 and TW0007
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1.4 Applied Standards

According to the specifications of the manufacturer, the EUT must comply with the requirements of the

following standards:

¢ FCC 47 CFR Part 2, 90

¢ ANSI / TIA-603-E

¢ ANSI C63.26-2015

‘ FCC KDB 971168 D01 Power Meas. License Digital Systems v03r01

¢ FCC KDB 412172 D01 Determining ERP and EIRP v01r01

¢ FCC KDB 414788 D01 Radiated Test Site v01r01

U Interim Guidance for Equipment Authorization of Devices with Channel Bandwidths Combined
Across Two Contiguous Service Rule Allocations OET/Lab/EACB, June 6, 2013

Remark:

1. All test items were verified and recorded according to the standards and without any deviation
during the test.

2. This EUT has also been tested and complied with the requirements of FCC Part 15, Subpart B,
recorded in a separate test report.

3. The TAF code is not including all the FCC KDB listed without accreditation.
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2 Test Configuration of Equipment Under Test
2.1 Test Mode

During all testing, EUT is in link mode with base station emulator at maximum power level.
For radiated measurement, pre-scanned in three orthogonal panels, X, Y, Z. The worst cases (Y Plane
with Accessory) were recorded in this report.

Frequency range investigated for radiated emission is 30 MHz to 9000 MHz.

Conducted Band Bandwidth (MHz) Modulation RB # Test Channel
Test Cases 1.4 3 5 10 15 20 | QPSK |16QAM |64QAM | 1 |Half|Full| L M H
Max. Output
26 Vv \Y Vv \Y Vv = \ \ \% \% \ \% \ \%
Power
Peak-to-Average
. 26 \% \' = \%) \' \" \ \
Ratio
26dB and 99%
. 26 Vv \ Vv \ Vv = \ \ \ \% \ \%
Bandwidth
Emission masks
.. 26 A" \% \" \% \" = \%) \' \" \ \" \"
In-band emissions
Emission masks -
Out of band 26 \" \" \ \" \ = \" \ \" \" \ \"
emissions
Frequency
. 26 - - \ Vv = \ \ \% \
Stability
E.R.P. 26 \ - \ \Y \ \'
Radiated Spurious
. 26 Worst Case \' \ \'
Emission

1. The mark “v “ means that this configuration is chosen for testing

2. The mark “-“ means that this bandwidth is not supported.

Remark 3. LTE Band26 transmit frequency for part22 rule is 824MHz-849MHz, for part90 rule is 814MHz-824MHz.
ERP over 15MHz bandwidth complies the ERP limit line of part22 rule, therefore ERP of the partial
frequency spectrum which falls within part 22 also complies.

TEL : 886-3-327-3456 Page Number : 8 of 23
FAX : 886-3-328-4978 Issued Date : Oct. 19, 2020
Report Template No.: BU5-FGLTE90S Version 2.4 Report Version 101



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG052211-07C

2.2 Connection Diagram of Test System

System BT
Simulator AP router Maotebook GPS Station Earphone

Power EUT

Source MNotebook

Cradie Earphone ‘ iPod WLAN AP Monior

For detail, please refer to test mode configuration and setup photographs for each test item.

This example is connection diagram of EUT test configurations.

2.3 Support Unit used in test configuration and system

Item |[Equipment Brand Name |Model No. |FCC ID Data Cable Power Cord
1. |System Simulator|Anritsu MT8820C |N/A N/A Unshielded, 1.8 m
2. [iPod Earphone |Apple N/A Verification |Unshielded, 1.0 m |[N/A

2.4

For all conducted test items:

Measurement Results Explanation Example

The offset level is set in the spectrum analyzer to compensate the RF cable loss and attenuator factor

between RF conducted output port and spectrum analyzer. With the offset compensation, the spectrum

analyzer reading level will be exactly the RF output level.

The spectrum analyzer offset is derived from RF cable loss and attenuator factor.

Offset = RF cable loss + attenuator factor.

The following shows an offset computation example with RF cable loss 4.2 dB and a 10dB attenuator.

Example :
Offset(dB) = RF cable loss(dB) + attenuator factor(dB).
=4.2+10=14.2 (dB)
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2.5 Frequency List of Low/Middle/High Channels

LTE Band 26 Channel and Frequency List

BW [MHz] Channel/Frequency(MHz) Lowest Middle Highest
Channel 26765 - -
15
Frequency 821.5 - -
Channel - 26740 -
10
Frequency - 819 -
c Channel 26715 26740 26765
Frequency 816.5 819 821.5
3 Channel 26705 26740 26775
Frequency 815.5 819 822.5
14 Channel 26697 26740 26783
' Frequency 814.7 819 823.3
TEL : 886-3-327-3456 Page Number : 10 of 23
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SPORTON LAB.

3 Conducted Test Items
3.1 Measuring Instruments

See list of measuring instruments of this test report.

3.1.1Test Setup
3.1.2Conducted Output Power

CB— ]

System Simulator EUT

3.1.3Peak-to-Average Ratio, Occupied Bandwidth, Conducted Band-Edge, Emission
Mask, Emissions Mask — Out Of Band Emissions, and Conducted Spurious

Emission

=

- - Power Divider
System Simulator -—_{} |

EUT

— I

Spectrum Analyzer

3.1.4Frequency Stability

System Simulator

Thermal Chamber

3.1.5Test Result of Conducted Test

Please refer to Appendix A.

TEL : 886-3-327-3456 Page Number 0 11 of 23
FAX : 886-3-328-4978 Issued Date : Oct. 19, 2020

Report Template No.: BU5-FGLTE90S Version 2.4 Report Version 101



samonas. FCC RADIO TEST REPORT Report No. : FG052211-07C

3.2 Conducted Output Power Measurement and ERP Measurement

3.2.1Description of the Conducted Output Power Measurement and ERP
Measurement

A system simulator was used to establish communication with the EUT. Its parameters were set to
enforce EUT transmitting at the maximum power. The measured power in the radio frequency on the
transmitter output terminals shall be reported.

The ERP of mobile transmitters must not exceed 7 Watts for LTE Band 26.

According to KDB 412172 D01 Power Approach,

EIRP = P; + Gt — L¢, where

Pt = transmitter output power in dBm

Gt = gain of the transmitting antenna in dBi

Lc = signal attenuation in the connecting cable between the transmitter and antenna in dB

3.2.2Test Procedures

1.  The transmitter output port was connected to the system simulator.

2. Set EUT at maximum power through system simulator.

3.  Select lowest, middle, and highest channels for each band and different modulation.
4.

Measure and record the power level from the system simulator.

TEL : 886-3-327-3456 Page Number 1 12 of 23
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3.3 Peak-to-Average Ratio

3.3.1Description of the PAR Measurement

Reporting only

3.3.2Test Procedures

1. The EUT was connected to spectrum and system simulator via a power divider.

2. Setthe CCDF (Complementary Cumulative Distribution Function) option in spectrum analyzer.

3. The highest RF powers were measured and recorded the maximum PAPR level associated with
a probability of 0.1 %.

4. Record the deviation as Peak to Average Ratio.
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3.4 99% Occupied Bandwidth and 26dB Bandwidth Measurement

3.4.1Description of (Occupied) Bandwidth Limitations Measurement

The 99% occupied bandwidth is the width of a frequency band such that, below the lower and above the
upper frequency limits, the mean powers emitted are each equal to a specified percentage 0.5% of the
total mean transmitted power.

The emission bandwidth is defined as the width of the signal between two points, located at the 2 sides
of the carrier frequency, outside of which all emissions are attenuated at least 26 dB below the

transmitter power.

3.4.2 Test Procedures

1. The EUT was connected to spectrum analyzer and system simulator via a power divider.
2. The 26dB and 99% occupied bandwidth (BW) of the middle channel for the highest RF power

with full RB sizes were measured.
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3.5 Emissions Mask Measurement

3.5.1Description of Emissions Mask Measurement

Equipment used in this licensed to EA or non-EA systems shall comply with the emission mask provisions of FCC
Part 90.691.(a)

(a) Out-of-band emission requirement shall apply only to the “outer” channels included in an EA license and to
spectrum adjacent to interior channels used by incumbent licensees. The emission limits are as follows:

(1) For any frequency removed from the EA licensee's frequency block by up to and including 37.5 kHz, the power of
any emission shall be attenuated below the transmitter power (P) in waitts by at least 116 Logw(ﬂﬁ.ﬂ decibels or 50 + 10

Logw(P) decibels or 80 decibels, whichever is the lesser attenuation, where fis the frequency removed from the center of

the outer channel in the block in kilohertz and where f is greater than 12.5 kHz.

(2) For any frequency removed from the EA licensee's frequency block greater than 37.5 kHz, the power of any
emission shall be attenuated below the transmitter power (P) in watts by at least 43 + 1DLog1U(F‘) decibels or 80 decibels,

whichever is the lesser attenuation, where f is the frequency removed from the center of the outer channel in the block in
kilohertz and where f is greater than 37.5 kHz.

3.5.2Test Procedures

1. The EUT was connected to spectrum analyzer and base station via power divider.

2.  The emissions mask of low and high channels for the highest RF powers were measured.

3.  Set RBW and VBW 3 times of RBW to make the measurement with the spectrum analyzer's, and
according to KDB 971168 D02 Misc Rev Approve License Devices v02r01 standards, set RBW =
300 Hz to make offsets less than 37.5 kHz from a channel edge , RBW = 100 kHz to make offsets
greater than 37.5 kHz, that is allowed.

4.  The test results were shown below plots with a correction offset factor including cable loss,

insertion loss of power divider.
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3.6 Emissions Mask — Out Of Band Emissions Measurement

3.6.1Description of Conducted Emissions Out of band emissions measurement

The power of any emission FCC Part 90.691 (a)(2) on any frequency removed from the assigned
frequency by out of the authorized bandwidth at least 43 + 10 log (P) dB. It is measured by means of a

calibrated spectrum analyzer and scanned from 30 MHz up to a frequency including its 10" harmonic.

3.6.2 Test Procedures

1. The EUT was connected to spectrum analyzer and system simulator via a power divider.

2. The RF output of EUT was connected to the spectrum analyzer by RF cable and attenuator. The
path loss was compensated to the results for each measurement.

3. The middle channel for the highest RF power within the transmitting frequency was measured.

4.  The conducted spurious emission for the whole frequency range was taken.

5.  For testing below 1GHz, make the measurement with the spectrum analyzer's RBW = 100 kHz,
VBW = 3MHz, taking the record of maximum spurious emission.

6. For testing above 1GHz, make the measurement with the spectrum analyzer's RBW = 1MHz,
VBW = 3MHz, taking the record of maximum spurious emission.

7. The RF fundamental frequency should be excluded against the limit line in the operating
frequency band.

8.  The limit line is derived from 43 + 10log(P)dB below the transmitter power P(Watts)
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3.7 Frequency Stability Measurement

3.7.1Description of Frequency Stability Measurement

The frequency stability shall be sufficient to ensure that the fundamental emission stays within the

authorized frequency block.

3.7.2Measuring Instruments

The measuring equipment is listed in the section 4 of this test report.

3.7.3Test Procedures for Temperature Variation

1. The EUT was set up in the thermal chamber and connected with the base station.

2. With power OFF, the temperature was decreased to -30°C and the EUT was stabilized for three
hours. Power was applied and the maximum change in frequency was recorded within one
minute.

3. With power OFF, the temperature was raised in 10°C step up to 50°C. The EUT was stabilized at
each step for at least half an hour. Power was applied and the maximum frequency change was

recorded within one minute.

3.7.4Test Procedures for Voltage Variation

1. The EUT was placed in a temperature chamber at 20+5° C and connected with the base station.
2. The power supply voltage to the EUT was varied from BEP to 115% of the nominal value
measured at the input to the EUT.

3.  The variation in frequency was measured for the worst case.
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3.8 Field Strength of Spurious Radiation Measurement

3.8.1Description of Field Strength of Spurious Radiated Measurement

The radiated spurious emission was measured by substitution method according to ANSI / TIA-603-E.

The power of any emission FCC Part 90.691 on any frequency removed from the assigned frequency

by more than 250 percent of the authorized bandwidth at least 43 + 10 log (P) dB. The spectrum is

scanned from 30 MHz up to a frequency including its 10th harmonic.

The power of any emission outside of the authorized operating frequency ranges must be attenuated

below the transmitter power (P) by a factor of at least 43+10log,o(P[Watts]) dB. The spectrum is

scanned from 30 MHz up to a frequency including its 10th harmonic.

3.8.2Test Procedures

1. The EUT was placed on a turntable with 0.8 meter for frequency below 1GHz and 1.5 meter for
frequency above 1GHz respectively above ground.

2. The EUT was set 3 meters from the receiving antenna, which was mounted on the antenna tower.

3.  The table was rotated 360 degrees to determine the position of the highest spurious emission.

4.  The height of the receiving antenna is varied between one meter and four meters to search the
maximum spurious emission for both horizontal and vertical polarizations.

5.  For testing below 1GHz, make the measurement with the spectrum analyzer's RBW = 100 kHz,
VBW = 3MHz, Sweep = 500ms, Taking the record of maximum spurious emission.

6. For testing above 1GHz, make the measurement with the spectrum analyzer's RBW = 1MHz,
VBW = 3MHz, Sweep = 500ms, Taking the record of maximum spurious emission.

7. A horn antenna was substituted in place of the EUT and was driven by a signal generator.

8. Tune the output power of signal generator to the same emission level with EUT maximum
spurious emission.

9. Taking the record of output power at antenna port.

10. Repeat step 7 to step 8 for another polarization.

11. EIRP (dBm) = S.G. Power — Tx Cable Loss + Tx Antenna Gain

12. ERP (dBm) = EIRP - 2.15

13. The RF fundamental frequency should be excluded against the limit line in the operating
frequency band.

14. The limit line is derived from 43 + 10log(P) dB below the transmitter power P(Watts)
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3.8.3Test Setup

For radiated test below 30MHz

A

1
3m L
I

1
Metal Full Soldered Ground Plane

=0 o

System Simulator

|o

Spectrum Analyzer / Receiver

For radiated test from 30MHz to 1GHz

B Antenna

Im

I
Metal Full Soldered Ground Plane

=

Spectrum Analyzer | Receiver

System Simulator
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SPORTON LAB.

For radiated test above 1GHz

Spectrum Analyzer / Receiver
System Simulator

3.8.4Test Result of Field Strength of Spurious Radiated

Please refer to Appendix B.

Note:
The low frequency, which started from 9 kHz to 30MHz, was pre-scanned and the result which was

20dB lower than the limit line was not reported.
There is a comparison data of both open-field test site and alternative test site - semi-Anechoic

chamber according to 414788 D01 Radiated Test Site v01r01, and the result came out very similar.
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4 List of Measuring Equipment

Instrument Brand Name | Model No. | Serial No. |Characteristics Cal:)b;:letion Test Date Due Date Remark
B(al\jz:sf:;n Anritsu MT8821C 62624010253 N/A Oct. 24, 2019 Sgst'.z()%é%zz(g Oct. 23, 2020 (CTOS(?:_C}:?(‘;
i‘ﬁ;rz“e'? 222\?\/22 FSV40 101397 | 10Hz~40GHz |Nov. 15, 2019 Sgsf.%%,zzzzz(g Nov. 14, 2020 E:T()'_r"g:j_ﬁ;
Teg;‘;i:ifrre ESPEC SU-241 | 92003713 | -30C~95C | May 15, 2020 Sgst'?o%é%é% May 14, 2021 goggg_ﬁi‘;
F:g\?v;arn;Ts;'; GW Instek | PSS-2005 |EL890094 Szféi Oct. 09, 2019 Sgst'?o%é%é% Oct. 08, 2020 E:Togg:_ii(;
20dB 25W
Coupler Warison Dir:(':v'tiﬁnal H#A 1-18GHz | Jan. 13, 2020 ssst.-zt)%,zzcgzg Jan. 12, 2021 (CTOFTS;_T:?;
Coupler
BL 6111D
Bilog Antenna TESEQ gosc:\?_r;gmﬁ 37%519& 30MHz~1GHz | Oct. 12, 2019 Sgst"lo‘ogé%é% Oct. 11, 2020 (oggﬂfg?:y)
CBL6111D&0 .
Bilog Antenna TESEQ 0800N016D01N- 41912805 | 30MHz to 1GHz | Feb. 09, 2020 Sgst'_?;é%zz%" Feb. 08, 2021 (Oggﬂj‘gﬂy)
Amplifier SONOMA 310N 363440 | 9KHz~1GHz |Dec. 27, 2019 Sgst'_fgé%zz% Dec. 26, 2020 (Oggﬂifgﬂy)
Horn Antenna SCHV(V:'?(RZBE BBHA 9120 D 91205'162 1-18GHz | Oct. 28, 2019 Sgs{,t?éé%zz% Oct. 27, 2020 (ogggifg?:\()
Horn Antenna SCHV;’T(RZBE BBHA 9120 D 91208D'132 1GHz~18GHz | Nov. 14, 2019 555{,@,22%22? Nov. 13, 2020 (Oggﬂifgf’:Y)
SH'Zriz:n';om SCHV;?(RZBE BBHA 9170 BB':_;\Z”O 18GHz- 40GHz | Dec. 10, 2019 Sg([:)t..1636,’22%22%~ Dec. 09, 2020 (oggaifgﬂv)
SH'Zrig:ngom SCHV(VQRZBE BBHA 9170 BB';?ZUO 18GHz~40GHz | May 22, 2020 Sc??f.%%é%i% May 21, 2021 (oggaifg?:\()
Preamplifier | Jet-Power JPAOlol??'%'s 1(7)3(5)28320 1GHz~18GHz | May 07, 2020 Sgst'_féé%zz% May 06, 2021 (o?gﬂifg?:\()
Preamplifier Keysight 83017A MY59352 701 1GHz~26.5GHz | Aug. 21, 2020 Soest'.l()%’zz%zz% Aug. 20, 2021 (Ogggifg_c’:Y)
Preamplifier EMEC | EM18G40G | 060715 |18GHz ~40GHz| Dec. 13, 2019 Sg([:)t..1636,’22%22%~ Dec. 12, 2020 (oggaifgﬂv)
EMI Test Receiver|  Keysight N9038)A(MXE MYS:;%O 20MHz~8.4GHz | Nov. 01, 2019 Sg([:)t..1636,’22%22%~ Oct. 31, 2020 (ostacﬂﬂ?n:Y
iﬁ;;rz“e”: Agilent E4446A MY5§31 801 apz-aaHz | May 04, 2020 Sgst'_l(%é%zz% May 03, 2021 (o?ggiig?:\()
AntennaMast | ChainTek | MBS-520-1 | N/A 1m~4m N/A Soest'_ 103;,22%22?; N/A ( O?gﬂj‘gf’:w
Tur Table ChainTek | T-200-S-1 | NA | 0~360 Degree N/A Sg';'. 10?;’22%22%"“ N/A ( o?ggifg?gv)
E3
Software Audix 6.2005;—)8—24(k RK'010045 N/A N/A SSE{. 103;’22%22% N/A (oig:iig?:\()
TEL : 886-3-327-3456 Page Number 1 21 of 23
FAX : 886-3-328-4978 Issued Date . Oct. 19, 2020
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG052211-07C

Instrument Brand Name | Model No. | Serial No. [Characteristics Cal:;’;f:on Test Date Due Date Remark
HUBER + SUCOFLEX [ MY36980/ Sep. 13, 2020~ Radiation
RF Cable SUHNER 104 4 30M-18G Apr. 14, 2020 Oct. 06, 2020 Apr. 13, 2021 (03CH15-HY)
HUBER + SUCOFLEX [ MY9838/4 Sep. 13, 2020~ Radiation
RF Cable SUHNER 104 PE 30M-18G Apr. 14, 2020 Oct. 06, 2020 Apr. 13, 2021 (03CH15-HY)
HUBER + SUCOFLEX [ MY37710/ Sep. 13, 2020~ Radiation
RF Cable SUHNER 104 4 30M-18G Apr. 17, 2020 Oct. 06, 2020 Apr. 16, 2021 (03CH15-HY)
HUBER + SUCOFLEX Sep. 13, 2020~ Radiation
RF Cable SUHNER 102 505134/2 | 30MHz-40GHz | Feb. 25, 2020 Oct. 06, 2020 Feb. 24, 2021 (03CH15-HY)
HUBER + SUCOFLEX Sep. 13, 2020~ Radiation
RF Cable SUHNER 102 800740/2 | 30MHz-40GHz | Feb. 25, 2020 Oct. 06, 2020 Feb. 24, 2021 (03CH15-HY)
HUBER + SUCOFLEX [ MY9837/4 Sep. 13, 2020~ Radiation
RF Cable SUHNER 104 PE 9kHz~30MHz | Mar. 12, 2020 Oct. 06, 2020 Mar. 11, 2021 (03CH15-HY)
WLK4-1000-1
. N Sep. 13, 2020~ Radiation
Filt W ht - -4 N4 1. Low P I 202 I. 02, 2021
ilter ainwrig 530 80500 0S S 53G Low Pass| Jul. 03, 2020 Oct. 06, 2020 Jul. 02, 20 (03CH15-HY)
WHKX12-108
. L 1.2GHz High Sep. 13, 2020~ Radiation
Filter Wainwright [0-1200-15000 SN5 Pass Filter Jul. 01, 2020 Oct. 06, 2020 Jun. 30, 2021 (03CH15-HY)
-60ST
WHKX12-270
. N 3GHz High Pass Sep. 13, 2020~ Radiation
Filter Wainwright |0-3000-18000 SN4 Filter Sep. 17, 2019 Sep. 15, 2020 Sep. 16, 2020 (03CH15-HY)
-60ST
WHKX12-270
. L 3GHz High Pass Sep. 16, 2020~ Radiation
Filt W ht - -1 N4 . 16, 202 . 15, 2021
ilter ainwrig 0-3000-18000 S Filter Sep. 16, 2020 Oct. 06, 2020 Sep. 15, 20 (03CH15-HY)
-60ST
) . Sep. 13, 2020~ Radiation
Signal Generator Anritsu MG3694C 163401 | 0.1Hz~40GHz | Feb. 15, 2020 Oct. 06, 2020 Feb. 14, 2021 (03CH15-HY)
TEL : 886-3-327-3456 Page Number 1 22 of 23
FAX : 886-3-328-4978 Issued Date : Oct. 19, 2020
Report Template No.: BU5-FGLTE90S Version 2.4 Report Version 101




e% FCC RADIO TEST REPORT Report No. : FG052211-07C

SPORTON LAB.

5 Uncertainty of Evaluation

Uncertainty of Radiated Emission Measurement (30 MHz ~ 1000 MHz)

Measuring Uncertainty for a Level of 3.06
Confidence of 95% (U = 2Uc(y)) '

Uncertainty of Radiated Emission Measurement (1 GHz ~ 18 GHz)

Measuring Uncertainty for a Level of 363
Confidence of 95% (U = 2Uc(y)) '

Uncertainty of Radiated Emission Measurement (18 GHz ~ 40 GHz)

Measuring Uncertainty for a Level of 416
Confidence of 95% (U = 2Uc(y)) '

. 23 of 23
: Oct. 19, 2020
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SPORTON LAB.

e’ FCC RADIO TEST REPORT

Report No. : FG052211-07C

Appendix A. Test Results of Conducted Test

| Conducted Output Power(Average power) |

LTE Band 26 Maximum Average Power [dBm]

BW [MHz] RB Size RB Offset Mod Lowest Middle Highest
15 1 0 23.70 - -
15 1 37 23.44 - -
15 1 74 23.45 - -
15 36 0 QPSK 22.73 - -
15 36 20 22.49 - -
15 36 39 22.50 - -
15 75 0 22.54 - -
15 1 0 22.87 - -
15 1 37 22.21 - -
15 1 74 22.47 - -
15 36 0 16-QAM 21.73 - -
15 36 20 21.41 - -
15 36 39 21.45 - -
15 75 0 21.60 - -
10 1 0 - 23.63 -
10 1 25 - 23.47 -
10 1 49 - 23.44 -
10 25 0 QPSK - 22.59 -
10 25 12 - 22.56 -
10 25 25 - 22.54 -
10 50 0 - 22.59 -
10 1 0 - 22.90 -
10 1 25 - 22.64 -
10 1 49 - 22.72 -
10 25 0 16-QAM - 21.63 -
10 25 12 - 21.47 -
10 25 25 - 21.55 -
10 50 0 - 21.56 -

Al-10of 3



SPORTON LAB.

e’ FCC RADIO TEST REPORT

Report No. : FG052211-07C

LTE Band 26 Maximum Average Power [dBm]

BW [MHZz] RB Size RB Offset Mod Lowest Middle Highest
5 1 0 23.61 23.55 23.71
5 1 12 23.42 23.44 23.34
5 1 24 23.37 23.46 23.34
5 12 0 QPSK 22.66 22.61 22.70
5 12 7 22.48 22.50 22.47
5 12 13 22.43 22.52 22.51
5 25 0 22.54 22.61 22.60
5 1 0 22.81 22.85 22.83
5 1 12 22.18 22.67 22.15
5 1 24 22.44 22.75 22.09
5 12 0 16-QAM 21.72 21.62 21.52
5 12 7 21.33 21.47 21.48
5 12 13 21.42 21.50 21.46
5 25 0 21.53 21.49 21.58
3 1 0 23.64 23.62 23.74
3 1 8 23.39 23.45 23.41
3 1 14 23.42 23.45 23.34
3 8 0 QPSK 22.70 22.54 22.69
3 8 4 22.40 22.49 22.52
3 8 7 22.40 22.49 22.50
3 15 0 22.46 22.60 22.60
3 1 0 22.80 22.89 22.84
3 1 8 22.17 22.71 22.18
3 1 14 22.41 22.78 22.17
3 8 0 16-QAM 21.70 21.65 21.60
3 8 4 21.36 21.40 21.47
3 8 7 21.38 21.50 21.44
3 15 0 21.53 21.58 21.56

Al-20f 3
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e% FCC RADIO TEST REPORT

Report No. : FG052211-07C

LTE Band 26 Maximum Average Power [dBm]

BW [MHZz] RB Size RB Offset Mod Lowest Middle Highest
1.4 1 0 23.69 23.61 23.73
1.4 1 3 23.38 23.50 23.42
1.4 1 5 23.39 23.43 23.28
1.4 3 0 QPSK 22.67 22.54 22.69
1.4 3 1 22.49 22.51 22.53
1.4 3 3 22.43 22.53 22.51
1.4 6 0 22.50 22.60 22.57
1.4 1 0 22.79 22.83 22.84
1.4 1 3 22.12 22.68 22.22
1.4 1 5 22.40 22.71 22.11
1.4 3 0 16-QAM 21.67 21.61 21.50
1.4 3 1 21.31 21.45 21.48
1.4 3 3 21.40 21.50 21.46
1.4 6 0 21.56 21.53 21.60

Al-30f 3



ssamonias. FCC RADIO TEST REPORT

Report No. :FG052211-07C

LTE Band 26_Part 90S

Peak-to-Average Ratio

Mode LTE Band 26 / 10MHz
Mod. QPSK 16QAM Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH - - - -
Middle CH 4.38 4.84 4.84 571 PASS
Highest CH - - - -
TEL : 886-3-327-3456 Page Number : A26S-1 of 29

FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT Report No. :FG052211-07C

LTE Band 26 / 10MHz / QPSK

Middle Channel / 1RB

Middle Channel / Full RB

S

Spectum | = Spectum | =
Ref Level 30.00 cBm  Offset 11,10 b Ref Level 30.00 cBm  Offset 11,10 b
lo_att 30de  AQT 2ms @ RBW 10 MHz lo_att 30de  AQT 2ms @ RBW 10 MHz
@153 view @153 view
——— R
o o
00 - 00
| |
! 5 \ 5
i y L y
1E-L 1E-L .
X
% i
\ 3 \
1€ 1€ 3
'\
|
CF 819.0 MHz ean Pvir + 20.00 dB CF 819.0 MHz Mean Pwr + 20.00 db
C y G Di Function Samples: 130000 C y Ci Distribution Function Samples: 130000
Mean | poak | crest | 10% | 19 | 0a% | p.o1% | Mean | poak | crest__ | 0% | 195 | 0a% | o019 |
Trace 1 | 20.70 cbm 2511 dbm 4.40 dB 2.61 dB 4.23 db 4.36 db 4.43 db Trace 1 | 2123 cbm 26,79 dbm 5.55 dB 2.45 dB 4.20 dB .84 dB 5.39 dB
L — —_— — —
JL J CERRREE ] AR e

LTE Band 26 / 10MHz / 16QAM

Middle Channel / 1RB

Middle Channel / Full RB

Spectrum i Spectrum i
Ref Level 30.00 cbm  Offset L1, 10 db Ref Level 30.00 cbm  Offset L1, 10 db

o att 3008 AQT 2 ms ® RBW 10 MHz o att 3008 AQT 2 ms ® RBW 10 MHz

@152 view @152 view

s BN

e iy
0 0 g
atf e
\
0.0 \ 0.0
B!
< | <

1€ i 1€ *

1 1 }

1E 1E i3

CF 819.0 MHz Mean Pwr + 20.00 dB CF 819.0 MHz Mean Pwr + 20.00 dB
G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000

Mean | Peak | crest | 0% | 19% | pa%e | op.o1% | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 | 20,22 dem 25,10 dBm 4.88 d8 2.99 6B .72 0B .84 0B +.90 0B Trace 1 | 20,33 dem 26,62 dBm 5.49 d8 2.90 d8 4.84 da 5.71d8 5.20 6B
— _— e _—
Jl J [ )i ] W e

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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somonsns. FCC RADIO TEST REPORT Report No. :FG052211-07C
26dB Bandwidth

Mode LTE Band 26 : 26dB BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK |16QAM| QPSK |16QAM| QPSK [16QAM| QPSK 16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH 1.27 1.24 2.97 2.99 4.94 491 - - 14.39 | 14.39 - -
Middle CH 1.28 | 1.26 | 3.01 | 3.02 | 490 | 495 | 9.81 | 9.75 - - -
Highest CH 1.29 1.29 3.05 3.05 4.93 5.00 - - - - -

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 A26S-3 of 29




ssamonias. FCC RADIO TEST REPORT Report No. :FG052211-07C

LTE Band 26

Lowest Channel / 1.4MHz / QPSK

Lowest Channel / 1.4MHz / 16QAM

o o
Ref Level 30.00 cbm  Offset 11,10 db = RBW 30 khz RefLavel 30.00 dbm  Offset 11,10 b = RBW 30 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att 30dE SWT  B3.2ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] ™M1[1] 14.96 dBm)
814.96150 MHz
= N ndB 26.00 dB)| @ b ndB 26.00 dB|
04 e .,.“w-\faép“/\..w“\ 1.267100000 MHZz 0d Jat S AN e BT o 1.244800000 MHz
q factor 642.8 ! q factor 654.2
od v . 0 di
\ I\
Y T o
-10 df -10 d
/ \
p
20 d — 20 d L
AV R - . P s
I B foA0-doem: . =
40 df -40 di
50 d -50 di
&nd 60 d
CF B14.7 MHz 1001 pts Span 2.8 MHz CF 814.7 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML 1 814.5266 MHZ 15.81 dsm ndB_down 1.2671 MHz ML £14.3615 MHz 14.95 dBm ndB_down 1.2448 MHz
TL 1 814.0566 MHz -10.21 dbm nd8 26.00 dB TL L £14.0846 MHz -11.21 dam n 26.00 dB
T2 1 815.3238 MHz -10.19 dém Q factor 642.8 T2 1 815.3294 MHz -11.16 d8m Q factor 654.2

L I ]

L U ]

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4MHz / 16QAM

ctrum pectrum 2
Ref Level 30.00 cbm  Offset 11,10 db = RBW 30 khz RefLavel 30.00 dbm  Offset 11,10 b = RBW 30 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att 30dE SWT  B3.2ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 15.61 dBm) ™M1[1] 14.72 dBm)
819.46710 MHz 818.81260 MHz
= ndB 26.00 dB @ ¥ ndB 26.00 dB
o et 1.281100000 MHz 04 Pl o M YA B “\«_u\ 1.261500000 MHz,
Q factor \ 639.6] Q factor 649.1
o v 0 ', I
T Ty \r2
10 df -10 o ¥
\ K
N
20 d 20 d
e W AL N -
| sgsamt=a AN TAPYN - Al
40 df -40 di
50 d -50 di
&nd 60 d
CF 819.0 MHz 1001 pts Span 2.8 MHz CF 819.0 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 819.4571 MHz 15.51 dsm nd8 down 1.2811 MHz ML E1E.8126 MHz 14.72 dBm ndB_down L2615 MHz
TL 1 816.365 MHz -10.26 dBm nd8 26.00 dB TL L B16.3706 MHz -11.24 dBm nd8 26.00 dB
T2 1 919.6462 MHz -10.34 dBm Q factor 639.6 T2 1 819.6322 MHz -11.31 d8m Q factor 649.1

L it J -

L U ]

Highest Channel / 1.4MHz / QPSK

Highest Channel / 1.4MHz / 16QAM

ctrum pectrum
Ref Level 30.00 dém  Offset 11,10 dB & RBW 30 kHz Ref Level 20,00 dém  Offset 11.10 db & RBW 30 kHz
o Att 30de SWT  £3.2ps @ VBW 100kHz  Mode Auto FFT I Att 30de SWT  63.2ps @ VBW 100kdz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 52 dBm mili] 14.90 dBm|
360 MHZ 8239.10980 MHz
e X ndB 26.00 dB & ndB 26.00 dB
04 P N e B Ve 1.286700000 MHz 104 Y AP LB e P, 1.292300000 MHz
Q factor 639.9 7 Qfactor | 636.9
0 J . 0
! \ - \
\r / 2
BUE! 5 ¥ -10d
7 / 3
20 d - 20 di
T S S et el
L Y, AP o o e
Y, | o gt ) L
-40 -40 df
50 df -50 di
60 d -60 db
CF 823.3 MHz 1001 pts Span 2.8 MHz CF 823.9 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 823.2636 MHz 15.32 dBm ndB down 1.2687 MHz ML £623.1096 MHz 14.90 dBm ndB down 1.2923 MHz
TL 1 822.6455 MHz -10.56 dBém ndé 26.00 dB TL 1 B22.6455 MHz -11.24 dém ndé 26.00 d8
T2 1 823.9322 MHz -10.66 dém Q factor 639.6 T2 1 £23.9376 MHz -11.21 dém Q factor 535.9

J

L )i ]

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FG052211-07C

LTE Band 26

Lowest Channel / 3MHz / QPSK

Lowest Channel / 3MHz / 16QAM

o o
Ref Level 30.00 dém  Offset 11,10 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 11.10 db & RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 17.13 dBm| ™Il 16.17 dBm|
1 815.79970 MHz A 814.91920 MHz
20 20
. | A e 26.00 dB I . _ ndB 26.00 dB
g I T T bl aad 2.967000000 MHz 104 A e R e e aa o 2.985000000 MHZ|
Q factor 275.0 Q factor \ 272.8
/ /
/ i |
0 - '
b 2
10 d —~
Jj
LS = 20 d -
A |~ \
~30
40 df -40 di
50 d -50 di
-60 d 60 d
CF B15.5 MHz 1001 pts Span 6.0 MHz CF 815.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML 1 815.7907 MHz 17.13 dBm ndB_down 2,957 MHz ML £14.3102 MHz 16.17 dBm ndB_down 2,985 MHz
TL 1 814.0255 MHz -9.30 dBm ndd 26.00 dB TL L £14.0075 MHz -9.45 dBm n 26.00 dB
T2 1 816.9928 MHz -9.06 dBm qQ factor 275.0 T2 1 816.9925 MHz -9.77 dBm qQ factor 272.9
L U J wa L JU J L]

Middle Channel / 3MHz / QPSK

Middle Channel / 3MHz / 16QAM

ctrum pectrum 2
Ref Level 30.00 cbm  Offset 1,10 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,10 db = RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
MI[1] 17.29 dbm)| MI[1] 16.75 dBm
M1 819.30570 MHz 818.82620 MHZ,
20 20
) N T A pe N 26.00 dB A ndB N 26.00 dB
o A G VR 3.009000000 MHZ 104 - - By 2.021000000 MHz
7 Q factor \ 272.3) ] Q factor \ 271.0
i / kY A A
a o U’,
-10 df - 10 d -
U ]
\ i
204 = -
] ! N AV g N i
=50 d
40 d -40 de
50 df 50 d
-6 df -60 di
CF 819.0 MHz 1001 pts Span 6.0 MHz CF 819.0 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 819.3057 MHz 17.29 dBm nd@ down 3.009 MHz M1 B81B.B262 MHz 16.75 dBm nd@ down 2.021 MHZ
T 1 817.5015 MHz -8.77 dBm nd8 26.00 dB TL L £17.4835 MHz -9.65 dBm nd8 26,00 d8
T2 1 820.5108 MHz -8.44 dam qQ factor 272.3 T2 1 820.5045 MHz -8.86 dam qQ factor 271.0
L U J wa L JU J L]

Highest Channel / 3MHz / QPSK

Highest Channel / 3MHz / 16QAM

Spectrum pectrum
Ref Level 30.00 cbm  Offset 1,10 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,10 db = RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 17.10 dBm) ™M1[1] 15.74 dBm)
M 821.42710 MHz 821.59490 Mz
20 20
A _ ngB 26.00 dB X ndB 26.00 dB
0u i e s dmnuit 1 3.045000000 MHz 04 plndeall LB 3.045000000 MHZ]
/ Q factor L 269.8] | Q factor \ 269.8
/ \ { \
od J - od \
T“‘l 2
-tod J \‘ -10d - .
7 T ] \
/ \ / \
20 d 20 d
ot T S P A -
ot T T PPN g Y
= a0
-40 ds -40 di
50 d -50 di
-60 d 60 d
CF 822.5 MHz 1001 pts Span 6.0 MHz CF 822.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 821.4271 MHz 17.10 dBm nd@ down 3.045 MHz M1 821.5949 MHz 15.74 dBm nd@ down 2,045 MHZ
TL 1 820.9715 MHz -9.29 dBm nd8 26.00 dB TL L B20.9635 MHz -10.04 dBm 26.00 dB
T2 1 824.0165 MHz -8.61 dBm Q factor 269.8 T2 1 824.02B5 MHz -9.89 dBm 269.8
L U J wa L JU J L]

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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LTE Band 26

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

L I ]

o o
Ref Level 30.00 cbm  Offset 1,10 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,10 db = RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 14.86 dBm) ™M1[1] 15.06 dBm)
817.09900 MHz 816.97000 MHz
= ndB 26.00 dB @ ¥y nde 26.00 dB
g o e N ‘v"’f\,!\.ﬁvy‘f"‘"vw"w/\ 4.935000000 MHZz 104 VAN, S o LBy 4.905000000 MHZ|
i Q factor Y 165.6 ; Q factol | 166.6
o 1 0 1
T i,
-10 df j -10 d
20 d f 20 d /
n L AN " f A -
| -ad Horw i\ 730, dBw 0 Lf ct
40 df -40 di
50 d -50 di
&nd 60 d
CF 816.5 MHz 1001 pts Span 10.0 MHz CF 816.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 817.099 MHz 14.86 dBm nd@ down 4.935 MHz M1 B16.97 MHz 15.06 dBm nd@ down 4,905 MHZ
TL 1 814.022 MHz -11.22 dam nd8 26.00 dB TL L £14.062 MHz -10.95 dBm n 26.00 dB
T2 1 818.958 MHz -10.93 dém Q factor 165.6 T2 1 B1B.9BB MHz -10.75 dém Q factor 166.6

L U ]

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

ctrum pectrum 2
Ref Level 30.00 cbm  Offset 1,10 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,10 db = RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 16 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max [035k Max
™M1[1] aBm) ™M1[1] 14.49 dBm)
817.95100 MHz 620.65800 MHZ,
20 20 11
N ndB 26.00 dB nd 26.00 dB
o A A P e P o B 4.895000000 MHZ 04 ket o P e e B P M 4.945000000 MHZ]
f qQ factor 167.1] 7 Q factor | 166.0)
0d L 0 d / L
7 T T
1 !
10 d - - -10 di -
/ \‘ \
20d — ‘ 20d )
W W, Vil
A - —~p WY A B e S
. -30 slbe-
40 df -40 di
50 df 50 d
-6 df -60 di
CF 819.0 MHz 1001 pts Span 10.0 MHz CF 819.0 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 817.951 NMHz 15.34 dam nd8 down 4.895 MHz ML B20.658 MHz 14,49 dBm nd8 down 4.945 MHZ
T 1 816.572 MHz -10.70 dBm nd8 26.00 dB TL L £16.542 MHz -11.58 dam nd8 26,00 d8
T2 1 821.468 MHz -10.86 dBm Q factor 167.1 T2 1 B21.488 MHz -11.62 d8m Q factor 166.0

L it J -

L U ]

Highest Channel / 5MHz / QPSK

Highest Channel / 5MHz / 16QAM

ctrum pectrum
Ref Level 30.00 dém  Offset 11,10 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 11.10 db & RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 15.28 dBm| mili] 13.68 dBm|
823.01800 MHz 820.74100 MHz
e ndB 26.00 dB & = ndB 26.00 dB
. VU P B 5 1. fin 5
04 ] v Pt B 4.925000000 MHz 104 . AP ool B e 4.995000000 MHz
T Q factor 167.1] [ Q factor i 164.3
od L od |
\
i o
-10 d -10 di '
\
~ \
20 d 20 di
Y, Y Al (B T
Ay e -
-40d -40 d
50 df -50 di
60 d -60 db
CF 821.5 MHz 1001 pts Span 10.0 MHz CF 821.5 MHz 1001 pts pan 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 823.018 MHz 15.28 dBm ndB down 4.925 MHz ML 520,741 MHz 13.63 dém ndB down 4,995 MHz
T1 1 819.052 MHz -10.52 dBm nds 26.00 d8 T1 1 £19.012 MHzZ -12.63 dém nds 26.00 da
T2 1 823.978 MHz -10.63 dém Q factor 167.1 T2 1 £24.007 MHz -12.34 dam Q factor 164.3
L ) - L )i ) L

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FG052211-07C

LTE Band 26

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

J

o o
Ref Level 30.00 cbm  Offset 11,10 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,10 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
LY 16.21 aBm LY 15.60 dBm
820.9580 MHz 819.7790 MHz
= - B 26.00 dB @ P 26.00 dB
04 S B Dl e W 9.810000000 MHZ, 104 aadiiined MR TN ¥ 9.750000000 MHZ|
! Q factor 83.7 7 Q factor \ 84.1
o d 0 di L L
I / T
-1 d ¥ 10 di L
/ t
204 20d
/ - e
A A e )
A0 A -30 dam—
40 d 40 d
50 df 50 d
&nd -60 di
CF 819.0 MHz 1001 pts Span 20.0 MHz CF 819.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 820,958 MHz 16.21 dBm nd8 down 9.81 MHz ML B10.779 MHz 15.68 dam nd8 down 9.75 WHz
T 1 814.025 MHz -9.39 dBm nd8 26.00 dB TL L £14.085 MHz -10.32 dbm n 26,00 d8
T2 1 823.835 MHz -9.97 dam qQ factor 83.7 T2 1 £23.835 MHZ -11.39 dam qQ factor 84.1
L U J L JU L]

Lowest Channel / 15MHz / QPSK

Lowest Channel / 15MHz / 16QAM

ectrum ia v
Ref Level 30.00 GBm  Offset 11,10 0B & RBW 300 kHz RefLevel 30,00 Bm  Offset 11,10 dB & RBW 300 kHz
fo Att 30d8 SWT 12.6 ps @ VBW 1 MHz Mode Auto FFT po Att 30.d8 SWT 12.6 ps @ VBW 1 MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 14.77 dBm| mili] 14.84 dBm|
619.4620 MHz 824.6170 MHz
e 26.00 dB & 26.00 dB
04 fa e 14.386000000 MHz wd O P 14.386000000 MHz
f 57.0 T 57.3
| /
od 1 od
{
BUE! -10d
/ ]
20 d - 20 di i
A v s =
-40 d
50 df -50 di
60 d -60 db
CF 821.5 MHz 1001 pts Span 30.0 MHz CF 821.5 MHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 815.462 MHz 14.77 dBm ndB down 14.386 MHz ML 1 624,617 MHz 14.84 dBm ndB down 14,386 MHz
TL 1 814.277 MHz -10.92 dém ndé 26.00 dB TL 1 B14.247 MHz -11.14 dém ndé 26.00 d8
T2 1 826.663 MHz -11.51 dém  factor 57.0 T2 1 B26.633 MHz -10.57 dém  factor 57.3
L ) - L )i ) L

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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womanie. FCC RADIO TEST REPORT Report No. :FG052211-07C
Occupied Bandwidth

Mode LTE Band 26 : 99%0BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK |16QAM| QPSK |16QAM| QPSK [16QAM| QPSK 16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH 1.10 1.09 2.72 2.70 4.49 451 - - 13.43 | 13.49 - -
Middle CH 1.09 | 1.09 | 273 | 273 | 447 | 449 | 897 | 9.01 - - -
Highest CH 1.11 1.08 2.72 2.71 4.50 4.49 - - - - -

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. :FG052211-07C

LTE Band 26

Lowest Channel / 1.4MHz / QPSK

Lowest Channel / 1.4MHz / 16QAM

ctrum 3 pectrum 2
Ref Level 30.00 cbm  Offset 11,10 db = RBW 30 khz RefLavel 30.00 dbm  Offset 11,10 b = RBW 30 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att 30dE SWT  B3.2ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 15.14 dBm| ™M1[1] 15.16 aBmj
- . 815.16710 MHz - 814.59370 MHZ,
oce By 'y : 1.096503497 MHez| Occ B 1.093706294 MHz|
PN ) PNy W, } 0, e W
w0 ! 0d ' Al AN
o di 3 0 di I8
A / N
-10 df A\ -10 d N
Y 204d ! \
o S n, - s "
B ATy *' S LAV P
A0 =
40 df -40 di
50 df 50 d
-6 df -60 di
CF 814.7 MHz 1001 pts Span 2.8 MHz CF 814.7 MHz 1001 pts Spon 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 815.1671 MHz 15.14 dam ML 14,5037 MHz 15.16 dam
T 1 814.14895 MHz 7.45 dBm Oce Bw 1.096503497 MHz TL L 814.16014 MHz 8.73 dBm Oce Bw 1.093706294 MHz
T2 1 815.24545 MHz 9.96 dam T2 1 81525365 MHz 8.48 dam

U ]

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4MHz / 16QAM

ectrum -
Ref Level 30.00 GBm  Offset 11,10 0B & RBW 30 kHz RefLevel 30,00 Bm  Offset 11,10 dB & RBW 30 kHz
o att 30dB SWT 632 ps @ VBW 100 kHz  Mode Auto FFT e att SWT  63.2ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 15.89 dBm| 5
0 " 81918180 MHz - 818.66150 MHz
o J"ro - By 1.088111888 MHZ 1.090909091 MHZ|
forromad A e A ] U PRy sy
104 - ~ & 04 : Fav— o
od ; 0 d ] s
/ / \
/ \ /
10 df -10d -
, y \
20 d 20 d d -
~ o, =
vy - e W
y N PTLY e a0 o B ANV N4
40 df -40 di
50 d -50 di
&nd 60 d
CF 819.0 MHz 1001 pts Span 2.8 MHz CF 819.0 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
M1 1 819.1818 MHz 15.89 dBm M1 B1B.6615 MHz 15.55 dBm
TL 1 818.45455 MHz 9.80 dBm Occ Bw 1.088111688 MHz TL L B818.45734 MHz 7.10 dém Occ Bw 1.090909091 MHz
T2 1 819.54266 MHz 9.61 dBm T2/ 1 819.54825 MHz 9.05 dBm
L U J L JU J
pectrum
Ref Level 30.00 dém  Offset 11,10 dB & RBW 30 kHz Ref Level 20,00 dém  Offset 11.10 db & RBW 30 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att 0dE SWT  63.2ps @ YBW 100kHz Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 14.98 dBm| ™Il 15.55 dBm|
0 o 823.76710 MHz - 820.44830 MHz
oce wa 1.104895105 MHz Occ B 1.076923077 MHZ]
el v Ty P8 i
104 Tl ™ LATARY 0d Nt
/
0 di 0di
7 7 N
104 — - 104 -
204 - -
p - " (O B [T R,
& L i o, -
-40d -40 d
50 df -50 di
-60 df -60 di
CF 823.3 MHz 1001 pts Span 2.8 MHz CF 823.9 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 823.7671 MHz 14.98 dBm ML £623.4483 MHz 15.55 dBm
TL 1 822.74056 MHz 7.43 dam Occ 8w 1.104835105 MHz TL L 822.76204 MHz 8.01 dBm Occ 8w 1.076923077 MHz
T2 1 92384545 MHz 8.73 dbm T2 1 523.83986 MHz 9.01 dém

I ]

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 A26S-9 of 29




ssamonias. FCC RADIO TEST REPORT Report No. :FG052211-07C

LTE Band 26

Lowest Channel / 3MHz / QPSK

Lowest Channel / 3MHz / 16QAM

L I ]

o o
Ref Level 30.00 cbm  Offset 1,10 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,10 db = RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 16 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 17.23 dBm) ™M1[1] 16.92 dBm)
- 51300 MHz - " 81605140 MHZ,
T . ~ 2.715284715 MHz c Bre B 2.703296703 MHZ
e e T T2
10d ¢ 104
d [ \ a /
o 7 ¥ o 7
i \ /
104 - 104 -
\ /
- [y e 20 d 7
Savay ~ e - s
40 df -40 di
50 df 50 d
-6 df -60 di
CF 15,5 MHz 1001 pts Span 6.0 MHz CF 815.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 816.513 MHz 17.23 dam ML 816.0514 MHz 16.92 dam
T 1 814.14535 MHz 11.33 dBm Oce Bw 2.715284715 MHz TL L 814.15734 MHz 9.69 dBm Oce Bw 2.703296703 MHz
T2 1 81636064 MHz 10.40 dam T2 1 816.86064 MHz 10.39 dam

\ ) J [

Middle Channel / 3MHz / QPSK

Middle Channel / 3MHz / 16QAM

ctrum pectrum 2
Ref Level 30.00 cbm  Offset 1,10 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,10 db = RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 15.71 dBm)
- I - 620.17480 MHZ,
- - . Ocehw 2.727272727 MHz N 2.733266733 MHZ
LM e . L -
10 d f 10 di
/ 1
d | P
o \ 0 i
/ \ ]
-1 d T 10 7
j | /
204 — 20d —
P ~ VP N e . ST R PR
. . - AL -
i) a0
40 df -40 di
50 df 50 d
-6 df -60 di
CF 819.0 MHz 1001 pts Span 6.0 MHz CF 819.0 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 817.7952 MHz 16.57 dam ML 20,1748 MHz 15.71 dam
T 1 817.63936 MHz 11.09 dBm Oce Bw 2.727272727 MHz TL L 817.63337 MHz 10.27 dBm Oce Bw 2.733266733 MHz
T2 1 820.36663 MHz 10.16 dam T2 1 820.36663 MHz 9.82 dam
L U J wa L JU J L]

Highest Channel / 3MHz / QPSK

Highest Channel / 3MHz / 16QAM

ctrum pectrum
Ref Level 30.00 dém  Offset 11,10 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 11.10 db & RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT I Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 16.64 dBm| mili] 15.58 dBm|
20 822.68580 MHz - 822.21830 MHz
occ B 2.715284715 MHz Occ B 2.700290709 MHz
11 e T { Py AN
10 df 3 10 d 7 ¥
J \\ i \
od i v 0 Y
/ \ ! )
_10d . “ -10d i \
0 / \ o0 / \
e _— i TV AN - ° - A
P T ™ b~
“an ‘a0
-40d -40 d
50 df -50 di
60 d -60 db
CF 822.5 MHz 1001 pts Span 6.0 MHz CF 822.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 822.6856 MHz 16.64 dBm ML 622.2183 MHz 15.58 dBm
TL 1 821.14535 MHz 9.93 dém Oce Bw 2.715284715 MHz T1 1 821.15135 MHz 10.10 dBm oce Bw 2.709290709 MHZ
T2 1 92386064 MHz 10.99 dBm T2 1 523.86064 MHz 8.31 dem

L )i ]

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT

Report No. :FG052211-07C

LTE Band 26

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

o o
Ref Level 30.00 cbm  Offset 1,10 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,10 db = RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] ™M1[1] 14.79 dBm)
817. 616.97000 MHZ,
= B PecBw 4.485514486 MHz @ O ‘,\' 2 4.505404505 MHZ
. P8 N\ fom A S 0 N 2 AT -
10d ’i SAAN oS A P Sl 10 4 s N N A
0 ; 0 d !
/ / 3
-10 df -10 d
/ /
o 20 df /
204 20 1 1
ey [P o otV s wfan Fay
40 o T e Y s d -
40 df -40 di
50 df 50 d
&nd 60 d
CF 816.5 MHz 1001 pts Span 10.0 MHz CF 816.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 817.318 MHz 15.31 dam ML 16,97 MHz 14,79 dBm
T 1 814.26224 MHz 10.05 dBm Oce Bw 4,485514456 MHz TL L 814.24226 MHz 9.60 dBm Oce Bw 4.505494505 MHz
T2 1 818.74775 MHz 9.62 dam T2 1 818.74775 MHz 9.28 dam

L I ]

L U ]

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

ctrum pectrum 2
Ref Level 30.00 GBm  Offset 11,10 db & RBW 100 kHz RefLavel 30.00 dbm  Offset 11,10 db = RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 16 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
MI[1] MI[1] 14.06 dBm
0 o E - 816.89200 MHz
T occ five ) 4.465534466 MHz c Bre ) 4.485514486 MHz
rprme o] s A e ) IR g s ey
104 s .y AT A ; 104 Wk Wi Mo :
| |
ad | o0d |
/ \ | \‘
04 - 10 d
\ / \
20 d X 20 di J_‘ t
L N AP an
\ I o
Fairbiy a0 o £
40 d -40 d
50 d -50 di
&nd 60 d
CF 819.0 MHz 1001 pts Span 10.0 MHz CF 819.0 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 1 820.250 MHz 15.82 dem ML 16,892 MHz 14.06 dBm
TL 1 816.78222 MHz 9.64 dBm Occ Bw 4.455534466 MHz TL L 816.76224 MHz 9.47 dBm Occ Bw 4.485514486 MHz
T2 1 821.24775 MHz 10.03 d8m T2 1 821.24775 MHz 9.97 dam
L U J wa L JU J L]
ctrum pectrum
Ref Level 30.00 GBm  Offset 11,10 db & RBW 100 kHz RefLavel 30.00 dbm  Offset 11,10 db = RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 16 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
[@ 17k Max |
mili] 14.92 dBm| mili] 15.11 dBm|
20 822.10900 MHz - 821.00000 MHz
 OcC Bre 4495504496 MHz| X' Occ Bw 4.485514486 MHz|
L A A A W oy s o] . 1 P . T P =
10 di T 10 7 i
LE i A 0 L +
] { \
-0 d £ -10 di f '\
i '[ di A
20 -/ - - 20 -
ey ol e A PP P g Ly Uy
P WarTr, e AT PRV Y. M N,
-40d -40 d
50 df -50 di
-60 df -60 o
CF 821.5 MHz 1001 pts Span 10.0 MHz CF 821.5 MHz 1001 pts an 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML T 822.100 MHz 14.92 dBm ML 5210 MHz 15.11 dBm
TL 1 819.25225 MHz 9.98 dam Occ 8w 4.495504496 MHz TL L 819.26224 MHz 9.51 dam Occ 8w 4.485514486 MHZ
T2 1 823.74775 MHz 9,80 dBm T2 1 823.74775 MHz 9.22 dBm

L )i ]

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. :FG052211-07C

[= [=
v v
Ref Level 30.00 cbm  Offset 11,10 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,10 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
16.01 dBm 15.01 dBm)|
823.0960 MHz 821.6170 MHz
= _ o £.971028971 MHz @ B 9.010989011 MHZ
e o A s P S, N P 5
10d + 10d ~/ .
4 / \ 4 !
a T o
| | ‘.
-10 df y -10 d 4
204 ! \V 20d
S NN S
-30 gim— s 30
SRR Pt aaiv
-40 ds -40 di
50 df 50 d
-6 df -60 di
CF 819.0 MHz 1001 pts Span 20.0 MHz CF 819.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 823.005 MHz 16.01 dam ML L B21.B17 MHz 15.01 dsm
T1 1 914.5245 MHz 9.55 dBm Oce Bw £.971028971 MHz T1 L £14,4845 MHz 9.08 dBm Oce Bw 9.010969011 MHz
T2 1 823.4955 MHz 10.07 dam T2 1 823.4955 MHz 8.92 dam
L I 4 [S JL 4 -
[= [=
v v
Ref Level 30.00 cbm  Offset 11,10 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,10 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 15.01 dBm) ™M1[1] 14.00 dBm)
- 819.7620 MHz - 822.1590 MHz
B X Occ B 13.426579427 MHz - T Occ B 13.486513487 MHz
e V) Sl [N A e Ve FAIENLY SN WLVt SRR,
10d 104
| \ /
o d ) 0 di
| \ { |
-tod Lt Z10d 1 L
\
/ { \
204 - 20d -
/ / AW A
. o wIIAN / et Yy N
a0 . -30 2
el g P T T
a0 d “ad d
50 df 50 d
60 d -60 di
CF 821.5 MHz 1001 pts Span 40,0 MHz CF 821.5 MHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 819.762 MHz 15.01 dsm ML 22.159 MHz 14,00 dBm
T1 1 814.7867 MHz 9.93 dBm Oce Bw 13.426573427 MHz T1 L £14.7567 MHz 9.21 dBm Oce Bw 13.488513467 MHz
T2 1 828.2133 MHz 10.07 dam T2 1 828.2433 MHz 9.01 dam
L I 4 [S JL 4 -

TEL : 886-3-327-3456
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FG052211-07C

Emission masks — In-band emissions

LTE Band 26 /

1.4MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

N " o
Spectrum zx[| Spectrum T
Ref Level 23.00 dBm Offset 11.10 dB Mode Sweep Ref Level 23.00 dem  Offset 11,10 d& Mode Sweep
SGL Count 100/100 SGL Count 100/100
(@ 1Rm AvgPwr (@ 18m AvgPwr
20 dBimit Gheek : 20 dBimrH—Ghesk A
P<20C i P20 oy
10.dem i \ 10 d8m i \
0 dBm T 0 dém /'
08 k\ -10 dem + Y
-20 dém \ -20 dém ‘ / :
-30 dB Mj L -30 dBm. i ,"l &
|
-40 dem - 40 dBm: al L‘"“M —
" P | [ by ey T e n e ‘Mﬂ Lt
-50 dB -50 dBm.
-60 dam -60 dBm.
70ds = 70 dBm: =
CF 814.7 MHz 5601 pts Span 6.0 MHz CF 823.3 MHz 5601 pts Span 6.0 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Tx Power 23.16 dBm Tx Bandwidth 1.400 MHz RBW 30.000 kHz Tx Power 23.04 dBm Tx Bandwidth 1.400 MHz RBW 30.000 kHz
Range Low | Range Up RBW Frequency | PowerAbs | PowerRel | alimit | Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel |  aALimit |
-3.000 MHz | -737.500 kHz | 100,000 kHz 813.95554 MHz -17.78 dBm ~40.93 dé -4.78 d8 -3.000MHz | -737.500 kHz | 100.000 kHz 822,48376 MHz -42.53 dBm -65.57 dB -29.53 dB
737,500 kHz | -700.000 kHz | 300.000 Hz 813.99732 MHz -40.79 dBm 63.94 dB -20.79 d& 737.500 kHz | -700.000 kHz | 300,000 Hz 852.58661 MHz 67.33 dBm 90.37 dB 47.33dB
700.000 kHz 737.500 kHz | 300.000 Hz 815.20482 MHz -67.84 dBm -51.00 d& -47.84 dB 700,000 kHz 737.500 kHz | 200,000 Hz 52400589 MHz -40.68 dBm 63.72 dB 20,68 dB
737.500 kHz 3.000 MHz | 100,000 kHz 815.45839 MHz -41,03 dBm 64.19 dB. -28.03 dB 737.500 kHz 3.000 MHz | 100.000 kHz 524.03804 MHz -19.59 dBrm 42.63 db -6.59 dB
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Range Up REW. | Frequency | Powerabs | PowerRel | aLimit Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel |  ALimit
3.000 MHz | -737.500 kHz __100.000 kHz | 613.95675 MHz 23.07 dém 481 de -10.07 de ~3.000 MHz 737 500 kFz | 100.000 Friz 52254590 MAZ 20,77 dom 42,74 db =778
737,500 kHz | -700.000kHz | 300.000Hz | 813.99839 MHz 45,31 dam -67.05 de -25.31 dB 937,500 kHe | 700,000 kHe | 300,000 Hz 892 50830 MHz 44.93 dBm 6690 db 2493 db
700,000 kHz 737.500 kHz 300.000 Hz 81540589 MHz -46.28 dém -68.02 dB -26.28 db 700.000 kHz 737.500 kHz 300,000 Hz 824.00482 MHz _46.10 dBm 68,07 dB _26.10 dB
737.500 kHz 3.000 MHz | 100.000 kHz | B15.44446 MHz 2313 dBm -44.87 dB -10.13 de 737500 kHz 3.000 MHz | 100.000 kHz 154 04553 MHz2 5310 dam 97 db ~10°10 dB
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FG052211-07C

LTE Band 26 / 1.4MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum :%:' Spectrum :%:
Ref Level 23.00 dBm Offset 11.10 dB Mode Sweep Ref Level 23.00 dem  Offset 11,10 d& Mode Sweep
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Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Tx Power 22.03 dBm Tx Bandwidth 1.400 MHz RBW 30.000 kHz Tx Power 21.81 dBm Tx Bandwidth 1.400 MHz RBW 30.000 kHz
Range Low | Range Up RBW Frequency | PowerAbs | PowerRel | ALimit | Range Low | Range Up RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-3.000 MHz | -737.500 kHz | 100,000 kHz 813.06196 MHz -16.71 dBm -38.74 di -3.71 d8 -3.000MHz | -737.500 kHz | 100.000 kHz 822,13667 MHz -43.46 dBm -65.27 dB -30.46 dB
737,500 kHz | -700.000 kHz | 300.000 Hz 813.99625 MHz -40.85 dBm -62.86 dB -20.85 dB 737.500 kHz | -700.000 kHz | 300.000 Hz 52259830 MHz 68.67 dBm -90.48 dB -48.67 db
700.000 kHz 737.500 kHz | 300.000 Hz 815.20432 MHz -66.48 dBm 5051 d8 -45.48 de 700.000 kHz 737.500 kHz | 300,000 Hz 52400589 MHz 42,42 dBm 64.23 dB 22,42 dB
737.500 kHz 3.000 MHz | 100,000 kHz 815.50445 MHz -42.68 dBm £4.71 dB -29.68 dB 737.500 kHz 3.000 MHz | 100.000 kHz 824.04125 MHz -19.42 dBrm 41.23 dB £.42 dB
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Standard: None

Tx Power 20.76 dBm Tx Bandwidth 1.400 MHz RBW 30.000 kHz

Rangelow | Rangeup RBW | Frequency | PowerAbs | PowerRel | ALimit Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel |  ALimit
-3.000MHz | -737.500 kHz | 100.000 kHz B813.95875 MHz -23.38 dém -44.26 d8 -10.38 dB -3.000 MHz | -737.500 kHz | 100.000 kHz B22.55661 MHz -23.94 dbm —4470dB -10.94 dB
737,500 kHz | -700.000 kHz | 300.000Hz | B13.99411 MHz 46,47 dBm -67.35 dB -26.47 dB 937,500 kHe | 700,000 kHe | 300,000 Hz 892 50411 MHz 4505 dBm 6661 db 2605 db
700.000 kHz 737.500 kHz | 300.000 Hz 81540696 MHz -46.96 dém -67.84 d8 -26.06 d& 700,000 kHz 737.500 kHz | 300.000 Hz 824.02304 MHz -46.72 dBm -67.49 dB -26.72 dB
237500 kHz 3.000 Wbz |_100.000 kHz |_515.43504 MHz =23.05 dBm =43.93 d& =10.05d8 737,500 kHz 3.000 MHz | 100.000 kHz | 824.05410 MHz -22.83 dém 43,50 d8 -9.83 dB

T
) >

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 A26S-14 of 29



ssamonias. FCC RADIO TEST REPORT Report No. :FG052211-07C

LTE Band 26 / 3MHz / QPSK

Lowest Band Edge / 1RB Highest Band Edge / 1 RB

spectrum :%:' Spectrum
Ref Level 23.00 dBm Offset 11.10 dB Mode Sweep Ref Level 23.00 dem  Offset 11,10 d& Mode Sweep
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Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Tx Power 22.93 dBm Tx Bandwidth 3.000 MHz RBW 30.000 kHz Tx Power 22.91 dBm Tx Bandwidth 3.000 MHz RBW 30.000 kHz
Range Low | Rangeup | RBW | Frequency | PowerAbs | PowerRel | ALimit | Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-5.000 MHz -1.538 MHz | 100,000 kHz 813.06161 MHz -17.23 dBm ~40.15 dé -4.23 d8 -5.000 MHz -1.538 MHz | 100.000 kHz 819.92232 MHz -40.08 dBm -62.99 dB -27.08 dB
-1.538 MHz -1.500 MHz | 300.000 Hz 813.99911 MHz -41.40 dBm 64.32 dB -21.40 dB 1,538 MHz 1500 MHz | 300,000 Hz £20.00106 MHz 69.93 dBm 92,94 dB 49.93 db
1,500 MHz 1538 MHz | 300.000 Hz 817.00268 MHz -65.68 dBm -52.60 d8 -42.68 dB 1,500 MHz 1538 MHz | 300,000 Hz 524.00080 MHz 39,93 dBm 62,94 dB 119,93 dB
1,538 MHz 5.000 MHz | 100.000 kHz 813.05268 MHz -40.25 dBm 63.17 dB. -27.25 dB 1,538 MHz 5.000 MHz | 100.000 kHz 824.04018 MHz -16.28 dBm 9 dB -3.28 dB
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T Powsr_22.02 dbm T+ Bandwidth 3.000 MHz RBW 30.000 kHz Tx Power 21.95 dBm Tx Bandwidth 3.000 MHz RBW 30.000 kHz
Range Low Range U RBW | Frequency | PowerAbs | PowerRel | ALimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | PowerRel |  alimit
-5.000 MHz -1.538 MHz | 100.000kHz | 81395362 MHz -25.39 dém -47.41 dB -12.39 dB 5.000 MHz ~1.538 MHz | 100.000 kHz | 82094911 MHz -23.60 dBm 45,64 dB ~10.69 dB
=1.538 bz -LSOUMHz | J00.000Hz | 81359732 MHz =47.26 cBm -69.20 db -27.26 di -1.538 MHz -1.500 MHz | 300.000Hz | 82009732 MHz -46.64 dém 68,56 d8 -26.64 dB
1.500 MHz 1598 MHz | 300.000Hz |  817.01161 MHz ~47.39 ddm -27.39.d8 1.500 MHz 1.538 MHz | 300.000Hz | 824.01161 MHz -47.23 dBm -69.18 dB -27.23 dB
L1538 MHz S.000 Mbz 1_100.000 khiz |_B17.03535 WHz =24.46 dBm ~Li46 d8 1.538 MHz 5.000 MHz | 100.000 kHz | 82403830 MHz -23.56 dBm 45,50 d8 -10.56 dB
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FG052211-07C

LTE Band 26 / 3MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge /1 RB

spectrum :%:' Spectrum
Ref Level 23.00 dBm Offset 11.10 dB Mode Sweep Ref Level 23.00 dem  Offset 11,10 d& Mode Sweep
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Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Tx Power 21.89 dBm Tx Bandwidth 3.000 MHz RBW 30.000 kHz Tx Power 22.08 dBm Tx Bandwidth 3.000 MHz RBW 30.000 kHz
Range Low | Rangeup | RBW Frequency | PowerAbs | PowerRel | ALimit | Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-5.000 MHz -1.538 MHz | 100,000 kHz 813.06161 MHz -16.80 dBm -38.69 di -3.80 d8 -5.000 MHz -1.538 MHz | 100.000 kHz 819.50982 MHz -41.32 dBm -63.40 dB -28.32 dB
-1.538 MHz -1.500 MHz | 300000 Hz 813.99911 MHz -41,06 dBm 62.95 dB. -21.06 d& -1.538 MHz -1.500 MHz | 200,000 Hz 820,99018 MHz 7046 dBm 9254 de 50.46 db
1,500 MHz 1538 MHz | 300.000 Hz 817.03661 MHz -70.42 dBm 5231 d8 -50.42 dB 1,500 MHz 1538 MHz | 300,000 Hz 824.00268 MHz 41,93 dBm 64,00 dB 21,93 dB
1,538 MHz 5.000 MHz | 100,000 kHz 817.93839 MHz -40.92 dBm -62.81 dB -27.92 dB 1,538 MHz 5.000 MHz | 100.000 kHz 824.03830 MHz -18.11 dBm 9 dB 5.11dB
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Spectrum Emission Mask standard: None Spectrum Emission Mask Standard: None
Tx Power 21.21dBm Tx Bandwidth 3.000 MHz RBW 30.000 kHz Tx Power 20.79 dBm Tx Bandwidth 3.000 MHz RBW 30.000 kHz
Range Low Range U, REW. | Frequency | Powerabs | PowerRel | aLimit Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel |  ALimit
-5.000 MHz -1538 MHz | 100.000 kHz 813.95982 MHz -24.46 dBm -45.68 d8 -11.46 dB -5.000 MHz -1.538 MHz | 100.000 kHz B20.94375 MHz -26.52 dbm 47.31dB -1352 dB
-1.538 MH2 -1500MHz 1  300.000 Hz 813 99732 MH2 -47.76 d2m -68.97 d@ -27.76 dB -1.538 MHz -1.500 MHz | 300,000 Hz 82099911 MHz -47.72 dBm 68,51 dB 27.72dpB
1.500 MHz 1538 MHz | 300.000 Hz £17.00089 MHz -47.42 dém -27.42 dB 1.500 MHz 1.538 MHz | 300,000 Hz 824.00089 MHz -47.95 dBm -68.74 dB -27.95 dB
1.5368 MHz S.000 MHz 1_100.000 kHz 817.03930 MHz 2614 dBm -13.14 dB 1.538 MHz 5.000 MHz | 100.000 kHz 824.04732 MHz -24.39 dBm -45.18 db -11.39 dB
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FG052211-07C

LTE Band 26 / 5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectrum :%:' Spectrum
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Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Tx Power 22.66 dBm Tx Bandwidth 5.000 MHz RBW 50.000 kHz Tx Power 22.39 dBm Tx Bandwidth 5.000 MHz RBW 50.000 kHz
Range Low | Range Up RBW Frequency | PowerAbs | PowerRel | ALimit | Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-7.500 MHz -2.538 MHz | 100,000 kHz 813.04240 MHz -22.04 dBm ~44.71 dé -9.04 d8 -7.500 MHz -2.538 MHz | 100.000 kHz 81596812 MHz -41.42 dBm -63.82 dB -28.42 dB
-2.538 MHz -2.500 MHz | 300000 Hz 813.99866 MHz -42,81 dBm -65.48 dB. -22.81 dB 2,538 MHz 2,500 MHz | 200,000 Hz 818.97188 MHz 72.45 dBm 9484 dB 52.45 db
2,500 MHz 2538 MHz | 300.000 Hz 819.02813 MHz -72.33 dBm 5459 da -52.33 dB 2.500 MHz 2538 MHz | 200,000 Hz 824.00134 MHz 45,07 dBm 67.46 dB 25,07 dB
2,538 MHz 7.500 MHz | 100,000 kHz 82206404 MHz -41,84 dBm -64.50 dB. -28.84 dB 2.538 MHz 7.500 MHz | 100.000 kHz 524.04420 MHz -20.65 dBm 5 dB -7.65 dB
) ] e ] w

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum

Spectrum

Ref Level 23.00 dBm  Offset 11.10 dB

SGL Count 100/100

Mode Sweep

Ref Level 23,00 dém  Offset 11.10 dB
SGL Count 100/100

Mode Sweep

(@ 1Rm AvgPwr @ 1Rm AvgPwr
+ Fheck : 20 dBritGhock R
P<20 P< 200
10 dBm 10 dBm
{MW r \ o dbrm [ e sy
-10 dBm J‘ “ -10 dBm. “ \l
-20 dam l -20 dBm ‘ ! \
-30 dBm! -30 dBm
e [of G Ga——
gttt [ Prrinmtons) I [Yrsecrsmg, |

-0 deyy popeetdry ~_ —40 iy [

0 dBm %ﬂaﬂm
-60 dBm -60 dBm
-70 dBm: -70 dBm
CF 816.5 MHz 5601 pts Span 15.0 MHz CF 821.5 MHz 5601 pts Span 15.0 MHz

standard: None
Tx Bandwidth 5.000 MHz
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Standard: None
Tx Bandwidth 5.000 MHz

Spectrum Emission Mask

RBW 50.000 kHz Tx Power 22.05 dBm

RBW 50.000 kHz

Range Low Range U, REW. | Frequency | Powerabs | PowerRel | aLimit Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel |  ALimit
-7.500 MHz -2.538 MHz | 100.000 kHz 813.96116 MHz -26.55 dém -48.63 d8 -13.55 d8 -7.500 MHz -2.538 MHz | 100.000 kHz 818.95312 MHz -26.49 dBm 46,54 db -13.49dB
-2.538 MH2 2500 MHz 1  300.000 Hz 813 98527 MH2 -50.29 dém -72.37 d@ -30.29 dB -2.538 MHz -2.500 MHz | 300,000 Hz 818.98527 MHz -49.34 dBm 71,39 dB -29.34 dB
2.500 MHz 2.538 MHz | 300.000 Hz £19.01205 MHz -50.53 dém -30.53 dB 2.500 MHz 2.538 MHz | 300,000 Hz 824.01205 MHz -50.03 dBm -72.08 dB -30.03 dB
2.336 MHz Z500 MHz 1_100.000 kHz 819.04430 MHz 27.01dBm ~14.00dB 2.538 MHz 7.500 MHz | 100.000 kHz 824.07635 MHz -26.48 dBm -48.53 db -13.48 dB
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FG052211-07C

LTE Band 26 / 5MHz / 16QAM
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Tx Povier 21.79 dBm Tx Bandwidth 5.000 MHz RBW 50.000 kHz Txt Power 21.93 dBm Txt Bandwidth 5.000 MHz RBW 50.000 kHz
Range Low | RangeuUp | RBW Frequency | PowerAbs | PowerRel | Alimit | Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit
~7.900 MHz -2538 MHz | 100.000kHz | B813.96116 MHz -20.72 dém 4251 de 77208 7,500 MHz 2538 MHz | 100.000 kHz | 815.34132 MHz —41.54 dBm -63.87 dB 28.54 0B
=2.536 MHz 2500MHz | 300.000Hz| B13.98795 MHz =44.33 cBm -66.12 dB -24.33 dB -2.538 MHz -2.500 MHz | 300,000 Hz | 818.99866 MHz -72.53 dBm -54.46 dB 52,53 dB
2.500 MHz 2538 MHz | 300.000Hz] B19.01205 MHz -72.60 dBm -94.39 db -52.60 d& 2,500 MHz 2538 MHz | 300.000 Hz | 82400134 MHz -44.90 dBm -66.83 dB -24.90 dB
2.538 MHz 7.500 MHz | 100.000 kHz | 822.04796 MHz -42.16 dBm -63.95 dB -29.16 dB 2538 MH2 7500 MHz | 100.000 kHz | 824 04956 MHz2 Z5.43 e 2 do A g
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T Powsr_21.12 dbm T+ Bandwidth 5.000 MHz RBW 50.000 kHz Tx Power 21.01dBm Tx Bandwidth 5.000 MHz RBW 50.000 kHz
__Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | aLimit Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel |  ALimit
-7.500 MHz -2.533MHz | 100.000kHz | B13.92601 MHz -26.83 d&m -49.95 dB -15.83 dB ~7.500 MHz ~2.538 MHz | 100.000 kHz | B16.95044 MHz -28.01 dBm 40,02 dB ~15.01 dB
-2.538 MHz -2500MHz | 300.000Hz | 613568527 MH2 -51.83 cm =72.95 db -31.93 di -2.538 MHz -2.500 MHz | 300.000Hz | B18.98527 MHz -51.34 dém 723s5de -3134de
2.500 Mz 2538 MHz | 300.000Hz| 819.00037 MHz -50.97 dém -20.87 d@ 2.500 MHz 2.538 MHz | 300.000Hz | B24.00937 MHz -50.79 dBm 71.81d8 -30.79 dB
2.538 Mz Z300 MHz 1100000 khiz |_B19.04356 MHz =27.16 dBm -14.18 dB 2.538 MHz 7.500 MHz | 100.000 kHz | 824.04420 MHz -28.05 dBm 40,07 da -15.05 dB
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Report No. :FG052211-07C

LTE Band 26 / 10MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

N - o
Spectrum x| Spectrum =
Ref Level 23.00 dBm  Offset 11.10 dB Mode Sweep Ref Level 23.00 dém  Offset 11,10 d Mode Sweep
SGL Count 100/100 SGL Count 100/100
@ 1R AvgPwr @ 1Rm AvgPwr
20 dBiwit-Gheck - 20 dBimeh-Ghesk - ~
P<20( f\ p<200) I
i 10 dam T \
/“\ A
J -10 dBrr i
-20 dem r i
-30 dem
, l i ! . I J
s L - } N JJ WM g
. st w WJ - N‘l ko-wwm \W’m WW""‘"’*\M
-60 dBm 60 dBr
-70 dBm 70 dBn
CF 819.0 MHz 5601 pts Span 20.0 MHz CF 819.0 MHz 5601 pts Span 20.0 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Tx Power 23.01dBm Tx Bandwidth 10.000 MHz RBW 100.000 kHz Tx Power 22.78 dBm Tx Bandwidth 10.000 MHz RBW 100,000 kHz
Range low | Rangeup | RBW Frequency | PowerAbs | PowerRel | Alimit | Rangelow | RangeuUp | RBW | Frequency | PowerAbs | PowerRel | ALimit
-10.000 MHz -5.038 MHz | 100.000 kHz 813.96071 MHz -32.56 dém -55.57 dé -19.56 dé -10.000 MHz -5.038 MHz | 100.000 kHz 813,607 1 MHz -46.65 dbm -69.43 dB. -33.65 db
-5.038 MHz -5.000 MHz | 300.000 Hz £13.99813 MHz -57.32 dBm -80.33 dB -37.32 dB -5.038 MHz -5.000 MHz | 300,000 Hz 813.97188 MHz -71.89 dBm -54.67 dB -51.89 dB
5.000 MHz S.038 MHz | 300.000 Hz 824.01688 MHz -72.94 dém -95.95 d& -52.94 dB 5,000 MHz 5.038 MHz | 300,000 Hz 82400563 MHz -56.25 dBm -79.03 dB -36.25 dB
5.038 MHz 10.000 MHz | 100.000 kHz B824.04286 MHz -47.19 dBm 0.20 d& -34.19 dB 5.038 MHz 10,000 MHz | 100.000 kHz §24.05000 MHz -33.47 dBm -56.25 dB -20.47 dB
T ” T
I - ( I ] -
Date: 2¢ 23:00:10 23:01:09
Band Edge / Full RB
Spectrum | m:'v
Ref Level 23.00 dém Offset 11.10 dB Mode Sweep
SGL Count 100/100
@ 1Rm AvgPwr
20 dehwmit-Gheek PoAsE-
P<200y
10 dBm
it SUXE L PR herrrmid
0 dem [ "’"”\l
-10 dBm f \
-20 dBm .NJ |
-30 dBm M
-40 dBm [
=50 df
-60 dBm
=70 dBm
CF 819.0 MHz 5601 pts Span 20.0 MHz

Spectrum Emission Mask
Tx Power 22.09 dBm

Standard: None
Tx Bandwidth 10.000 MHz

RBW 100.000 kHz

Range low | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-10.000 MHz 5.038 MHz | 100,000 kHz 513.04265 MHz 32.14 dem 54.24 dB -10.14 dB
-5.038 MHz -5.000 MHz 300,000 Hz 813,98688 MHz -56.34 dBm -78.43 dB -36.34 dB
5.000 MHz 5.038 MHz | 300.000 Hz 524.03188 MHz -54.73 dBm 76.52 dB 34,73 dB
5.038 MHz 10.000 MHz 100.000 kHz 824.08573 MHz -30.90 dBm -52.99 dB -17.90 dB
~7
| ] e
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FG052211-07C

LTE Band 26 / 10MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrum

Spectrum

Ref Level 23.00 dBm
SGL Count 100/100

Offset 11.10 dB Mode Sweep

Ref Level 23.00 dém
SGL Count 100/100

oOffset 11.10 dB Mode Sweep

@ 1°m AvgPwr @ 1Pm AvgPwr
20 deimit-Gheek f 20 dimrighesk F
P<20( H P<200 IAI‘
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i -30 dBrm ¥
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-60 dBm 60 dBr
-70 dBm 70 dBrr
CF 819.0 MHz 5601 pts Span 20.0 MHz CF 819.0 MHz 5601 pts Span 20.0 MHz

Spectrum Emission Mask
Tx Power 21.82 dBm

Standard: None
Tx Bandwidth 10.000 MHz

Spectrum Emission Mask

Standard: None

RBW 100.000 kHz

Tx Power 21.45dBm

Rangelow | RangeUp | RBW Frequency | Power Abs

PowerRel |  ALimit |

Tx Bandwidth 10.000 MHz

RBW 100.000 kHz

Rangelow | RangeuUp | RBW | Frequency | PowerAbs | PowerRel | aALlimit |
-10.000 MHz -5.038 MHz | 100.000 kHz 813.96071 MHz -32.48 dém -54.30 8 -19.48 dB -10.000 MHz -5.038 MHz | 100.000 kHz 51391427 MHz -47.66 dBm -69.11 dB -34.66 db
-5.038 MHz -5.000 MHz | 300.000 Hz £13.99813 MHz -56.56 dBm -78.38 dB -36.56 dB -5.038 MHz -5.000 MHz | 300,000 Hz 513.99437 MHz -72.53 dBm -53.97 dB -52.53 dB
5.000 MHz S.038 MHz | 300.000 Hz 624.03188 MHz -72.63 dBm -94.45 d& -52.63 dB 5,000 MHz 5.038 MHz | 300,000 Hz 824.00188 MHz -57.32 dBm -78.77 dB -37.32dB
5.038 MHz 10.000 MHz | 100.000 kHz 827.82636 MHz -47.20 dBm 9.02 db -34.20 dB 5.038 MHz 10,000 MHz | 100.000 kHz 824.03929 MHz -35.48 dBm -56.93 dB -22.48 dB
Y - Y
I - ( I ] -
Data: 29 23:00:z4¢ Jat 23:01:39
Band Edge / Full RB
Spectrum | :%J
Ref Level 23.00 dém Offset 11.10 dB Mode Sweep
SGL Count 100/100
@ 1Rm AvgPwr
20 dehwmit-Gheek PoAsE-
P<200y
10 dBm
Bt P e sy WA g v o
0 dBm f.v.h al r m\
-10 dBm | |\
-20 dBm IJ, \ll
-30 dBm ™ ¥
B R
40 B — "y
=50 df
-60 dBm
=70 dBm
CF 819.0 MHz 5601 pts Span 20.0 MHz
Spectrum Emission Mask Standard: None
Tx Power 21.04 dBm T Bandwidth 10.000 MHz RBW 100.000 kHz
Range low | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-10.000 MHz -5.038 MHz 100.000 kHz 813.95714 MHz -34.01 dBm -55.05 dB -21.01 dB
-5.038 MHz -5.000 MHz 300,000 Hz 813,96812 MHz -58.50 dBm -79.54 dB -38,50 dB
5.000 MHz 5.038 MHz 300.000 Hz 824.00188 MHz -56.65 dBm -77.69 dB -36.65 dB
5.038 MHz 10.000 MHz 100.000 kHz 824.03929 MHz -32.57 dBm -53.61 dB -19.57 dB
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FG052211-07C

LTE Band 26 / 15MHz QPSK

Lowest Band Edge /1 RB

Lowest Band Edge / Full RB

ectrum ﬂé} Spectrum 7
Ref Level 23.00 dBm  Offset 11.10 dB Mode Sweep RefLevel 23.00 dém  Offset 11.10 d& Moade Sweep
SGL Count 100/100 SGL Count 100/100
@ IR AvgPwr @ 1Rm AvgPwr
20 dBimit Gheck ‘ ; 20 dBimmi-Gheek 7
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10 dBm 10 dBm
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rertt™] o, e P
S -50 dem:
-60 dem -60 dBm
70 d&m -70 dem:
CF 821.5 MHz 5601 pts Span 30.0 MHz__ || 'GF 821.5 MHz 5601 pts Span 30.0 MHz
pectrum Emission Mask Standard: None [Epectrum Emission Mask Standard: None
Tx Power 22.54dBm Tx Bandwidth 15.000 MHz RBW 100.000 kHz Tx Power 22.10 dBm Tx Bandwidth 15.000 MHz RBW 100.000 kHz
Rangelow | RangeUp | RBW Frequency | PowerAbs | PowerRel | ALimit | Range Low RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit
-15.000 MHz -7.538 MHz | 100.000 kHz 81395082 MHz -34.36 dBm -56.90 d& -21.36 0B -15.000 MHz ~7.538 MHz | 100.000 kHz 813.91161 MHz -35.50 dBm -56.00 di -22.90 dB
<7538 MHz -7.500MHz | 300.000Hz| 613.95732 MHz -55.51 dBm -78.05 d& -35.51 dB -7.538 MHz 7.500 MHz | 300,000Hz | B13.98125 MHz -59.95 dem 81,95 B -39.85 dB
7.500 MHz 7.538 MHz __ 300.000 Hz §29.00804 MHz -72.15 dBm 94.69 dB -52.15 dB. 2500 MHz 2538 MHz | 300.000 Hz S50 D041 1 Mz =758 dBm =508 e dp
7.538 MHz 15.000 MHz | 100.000 kHz 529.04018 MHz -45.38 dBm -58.92 dB -33.38 dB 7538 MHz 15.000 MHz | 100.000 kHz 850°07232 MHz2 3542 dbm o db 045 db
'
i L | il ]

LTE Band 26 /

15MHz 16QAM

Lowest Band Edge /1 RB

Lowest Band Edge / Full RB

===

Spectrum Spectrum
Ref Level 23.00 dBm  Offset 11.10 dB Mode Sweep Ref Level 23.00 dsm  Offset 11.10 dB Mode Sweep
SEL Caunt 1007100 SGL Count 100100
@ 1Pm AvgPwr @ LRm AvgPwr
20 dB SR : 20 dBirit-Gheek ¥

P<20( ﬂ P <20
10 dBm ] 10 dBm
0 dbr [ i 0dem ;. y o “
.10 dBm -} ! -10 dBm. [
20 dBm J -20 dBm ‘. l\\
-30 dBm H.I ﬂ -30 dem ;‘. I

i
A A
-40 dBm -40) dBm =
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et M“% " J "
e e -50 dBm
-60 dBm -60 dBm
-70 dBm: -70 dBm
CF 821.5 MHz 5601 pts Span 30.0 MHz CF 821.5 MHz 5601 pts Span 30.0 MHz
pectrum Emission Mask standard: None [Bpectrum Emission Mask Standard: None
Tx Power 21.27 dBm Tx Bandwidth 15.000 MHz RBW 100.000 kHz Tx Power 21.07 dBm Tx Bandwidth 15.000 MHz RBW 100.000 kHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel | aLimit Range Low RangeUp | RBW | Frequency | PowerAbs | PowerRel |  Alimit
-15.000 MHz -7.538 MHz 100.000 kHz 81389018 MHz -32.85 dBm 54.12 dB -19.85 dB ~15.000 MHz ~7.538 MHz 100.000 kHz 813.04375 MHz ~35.24 dBm -56.31 dB -22.24 dB

-7.538 MHz -7.500 MHz  300.000 Hz 813.99732 MHz -55.63 dBm 76,90 dB -35.63 dB 7,538 MHz 7.500 MHz | 300,000 Hz 813.07580 MHz -61.25 dBm 8231 dB -41.25 dB

7.500 MHz 7.538 MHz | 300.000 Hz 820.03482 MHz -72.42 dBm -93.69 d& -52.42 0B 7.500 MHz 7.538 MHz | 300,000 Hz 829.02411 MHz -59.53 dBm -80.59 db -39.53dB

7.538 MHz 15.000 MHz __100.000 kHz 829.04018 MHz -47.22 dim S dB -34.22 dB 7.538 MHz 15.000 MHz | 100.000 kHz 829.14732 MHz -35.56 dBm -56.62 db -22.56 dB
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